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Report No.  A2210061369101001E
WEHRLAT L IR RAF

Company Name

SHANGHAI PEONY PRINTING INK CO., LTD

shown on Report

Hoo Ak
Address

i T R B 2310 5

2310, YANGSHUPU ROAD , SHANGHAI

PATF IR AR & B b 5 B 1 TR SRR IA

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of

the applicant
FE b 2R
Sample Name
RS
Part No.

A= AL

Manufacturer Name

Az = ik AT R X @R B 518 5

Manufacturer Address No. 518 Baochan M ountain Road,Hanshan Economic Development Zone
=R TEEL R ] 2021.03.01

Sample Received Date Mar. 1, 2021

TR ARSI 11 390 2021.03.01-2021.03.05

Testing Period Mar. 1, 2021 to Mar. 5, 2021

RUELR AT IR A TS R

JIRZ BT 287 il A BNV R %t B0 71

Offset printing ink products and printing auxiliaries
HZ I 8-9 1

Please refer to page 8-9

ZRUEH DR R A A

Anhui Huayi Rixin Technology CO., LTD

WA T

Test Reguested /Test Method/Test Result(s) Pleaserefer to the following page(s).
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Page 1 of 10

nspection & T
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/}“‘ "’f ~ Reviewedby ?"j}j ==
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WrRELE
L6 2= 4P Lab Manager

AR
i #o(Shanghai) Co., Ltd.

No. R435555256

T BAT X T3 97 #1351
No.1351, Wanfang Road, Minhang Digtrict, Shanghai, China
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HEIEL R MR 2 PV ER, ST A RE S A A (P), 58(Cd), R(HQg), STk (Cr(V)),

2 IR (PBBs), £ 2K Hif(PBDES), 457K — H iRfi5(DBP, BBP, DEHP,
DIBP)#EAT M«

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs),
Polybrominated Diphenyl Ethers (PBDES), Phthalates (DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

khkkkhkkkkkhkhhkkhkhhkhkhkhkhkhhhkhhhhhhhhhhhhdhhhhkhhhhkhhhhhhhhhhhhhkhdhhkhhhhhhkhhhhhhhdhhhhdhddrdddrrxxx*xx

£ Conclusion

TARE WRIEIREE/FE 2 R
Tested Sample According to standar d/directive Result
— WK % RoHSHE 4 2011/65/EU 2 HABIT 454
_ (EU) 2015/863 RoHS Directive 2011/65/EU 76 PASS
Submitted Sample

with amendment (EU) 2015/863
R ST S S S ST TS ST LS EE ST L LELEETETLT LSS LS LSLELTEEETEEESETEELEETETLTETETEEETELLTELEETEETEELSEELEEEEEETEETEEEEELTEEE R LS
T B FE TR 45 5 12 Bk W RoHSHE 4-2011/65/EU K & 1T #5 4 (EU) 2015/863% K fIFR{H -

PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU)
2015/863.
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KUK HE Test Method
i H R EWIRPS A s
Tested Item(s) Test Method M easured Equipment(s)
£ Lead (Pb) IEC 62321-5:2013 ICP-OES
% Cadmium (Cd) IEC 62321-5:2013 ICP-OES
K Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
IEC 62321-7-2:2017 F1/5§ 1EC 62321-5:2013 J iz
75 4% Hexavalent Chromium (Cr(V1)) o UV-VigICP-OES
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013
% IR Polybrominated Biphenyls
IEC 62321-6:2015 GC-MS
(PBB9)
% ¥ — %k Polybrominated Diphenyl
IEC 62321-6:2015 GC-MS
Ethers (PBDES)
42K — F RIS Phthalates (DBP, BBP,
IEC 62321-8:2017 GC-MS
DEHP, DIBP)

KISE R Test Result(s)

; 7k H R FRAE
WHATA H Tested Item(s) 2531 Result MDL -
#r Lead (Pb) N.D. 2mgkg | 1000 mg/kg
% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7% Mercury (Hg) N.D. 2mg/kg | 1000 mg/kg
S Hexavalent Chromium (Cr(V1)) N.D. 8 mg/kg | 1000 mg/kg

o=

3 g 2~
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TIER R FR1E

VAT H Tested Item(s) ZE . Result M DL -
ZIRELZE Polybrominated Biphenyls (PBBs)

—JREXZR Monobromobiphenyl N.D. 5 mg/kg

“YREEZK Dibromobiphenyl N.D. 5 mg/kg

—JREXZK Tribromobiphenyl N.D. 5 mg/kg

VOVREXZR Tetrabromobiphenyl N.D. 5 mg/kg

FLIREEA Pentabromobi pheny! N.D. 5 mg/kg

IR s . 1000 mg/kg
INIRERZRE Hexabromobi phenyl N.D. 5 mg/kg

LIREEZR Heptabromobipheny! N.D. 5 mg/kg

J\IRIEZ Octabromobiphenyl N.D. 5 mg/kg

JLERBEZE Nonabromobiphenyl N.D. 5 mg/kg

¥R Decabromobiphenyl N.D. 5 mg/kg

TIER R FR1E

MR H Tested Item(s) £ Result M DL -
Z IR — KBt Polybrominated Diphenyl Ethers (PBDES)

—JR K Monobromodiphenyl ether N.D. 5 mg/kg

IR IR Dibromodiphenyl ether N.D. 5 mg/kg

=R IREE Tribromodiphenyl ether N.D. 5 mg/kg

V¥R — KM Tetrabromodiphenyl ether N.D. 5 mg/kg

FIR ZKME Pentabromodiphenyl ether N.D. 5 mg/kg

ol — o - 1000 mg/kg
7N KTk Hexabromodiphenyl ether N.D. 5 mg/kg

IR KM Heptabromodiphenyl ether N.D. 5 mg/kg

J\R K% Octabromodiphenyl ether N.D. 5 mg/kg

JUIR — 2K Nonabromodipheny! ether N.D. 5 mg/kg

+¥R] —2Kf# Decabromodiphenyl ether N.D. 5 mg/kg
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FHERHR FRAE

VAT H Tested It ZE 5 Result

WA H em(s) &R M DL Limit
AR — FEREE Phthalates (DBP, BBP, DEHP, DIBP)

LRFE — HEE —Tfig Dibutyl phthalat

SE=FM= T Dibuyl p © N.D. 50 mg/kg | 1000 mglkg
(DBP) CASH#:84-74-2

A ’H‘: iR ﬁ*ﬂ‘ﬁ = B I I

SRR T HIER T 2R ANE Butyl benzy NI 50mgkg | 1000 mykg
phthalate (BBP) CAS#:85-68-7

LR HIR —(2-2.3E) O

Di-(2-ethylhexyl) phthalate (DEHP) N.D. 50 mg/kg | 1000 mg/kg
CAS#:117-81-7

LRI & Dii |

<3RBT B Diisobuty N.D. 50 mgkg | 1000 mg/kg
phthalate (DIBP) CAS#:84-69-5

FE i ARALH R BEOHK
Sample/Part Description  Black paste

B XATRUE, B RZHERCTEER.
-N.D. = ARfath (T I7ikf tR)
-mg/kg = ppm= H /153 L—
-1000 mg/kg = 0.1%
FPRERZEDUY: HERAZ YRR EY.

Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-1000 mg/kg = 0.1%

Information Statement: The sample isa mixture of several substances.

AT
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BIWFE Test Process
1. %% Lead (Pb), 4% Cadmium (Cd), % Chromium(Cr)

FREFEM T HIRMN AT #2477 I fRE

Weigh sample and place it

—

in a vessel

Add digestion reagent

Digest the sample

FH AR ATl 2 B &
) 7 i b EE ] B
s . Dry Ashing/ )
ICP-OES ;E B
H 454 HETK E ) Alkali Fusion/ Residuc it
' (j: Make up with Acid Dissolution <:
Analyzed by deionized water Filtration
ICP-OES elonized water -
PR
Solution
2. 7k Mercury (Hg)
RERE T R A+ I fi 77 TE Tl i TH AP bV R

Weigh sample and place itina
microwave digestion vessel

Add digestion reagent

Digest sample in microwave
digestion oven

i ICP-OES ST ER
T "
Mak ith
Analyzed by (::I ; .9 -euﬁ‘“ | <::|
ICP-OES eionized water

3. 8% Hexavalent Chromium (Cr (V1))

FA R/ R R

ik AL
Alkali Fusion/
Acid Dissolution

Residue

Bk @

B

Solution

=

Filtration

Weigh sample and place it

MRERMTHEN

in a vessel

Add digestion reagent

DO i1 77)

THREFE A
Digest the sample

1l

R R

iR E IR pH E

A, g
Cool and filter

Lt : . [Py E—
Add test solution K——  Adjust the pH value —]
of the solution
9650 pH {1 MEBTAER
Adjust the pH value " Make up with —
of the solution deionized water

F UV-Vis 4 7
Analyzed by UV-Vis

Hotline:4

rt.com  Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.c
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4. ZIRELZE Polybrominated Biphenyls (PBBs), %1 2Kk Polybrominated Diphenyl Ethers (PBDES)

HEFHTEET P HILIE TR AR
Weigh le and pl " Extracted with —
€187 sammple and place Hactee W Concentrate the extract
it in a thimble organic solvent
—] Make up with K Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flask

5. 48 —F&EE Phthalates (DBP, BBP, DEHP, DIBP)

Analyzed by GC-MS

organic solvent

WEFRTEES FIAHLIE R AR AR
Weigh sample and place — Extracted with —" Concentrate the extract
it in a thimble organic solvent
— Make up with Transfer the extract into a

volumetric flask

Haotlina 400-87R88-3373
notiine4uu-o/oo-

E-mail:info@

i-cert.com  Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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B A5 Part No.
05-01/03/04/06/08/09/14/15/18/19/20/24/24A125/27/28/29/30/31/32/36/37/38/39/40/52/53/60/90/92/93/94/95
10-01/03/04/06/07/09/14/15/16/17/20/21/24/27/29/30/31/32/33/36/37/38/39/40/52/53/66/71/80
PWO-03/14/24/29/32/58/59/59A/59B/60/1403/2403/2403A/3203/5202/5202H/5203/5802/5901/5902
90-82/83/90/91/92

94-90 JB90-90 JB94-90
KELE-03/04/06/07/09/14/15/17/21/24/27/29/30/32/36/37/39/40/52/53/55/66/71/035/53S

K L-14/23/24/32/52/0300/0600/1400/1700/1700L/2400/2401/2402/2700/3200/3700/4000/5200/6000/9400/
1400N/2400N/2401N/2402N/3200N/5200N

NPO5-03/06/14/24/27/32/37/40/52/60

AF-03/06/14/24/32/40/52/90/93
05N-1400/1500/2400/2600/2600A/3200/5200/1422/2322/2422/2622/3222/5222/1466/2366/2466/2666/3266/
5266/1400N/2400N/2600N/3200N/5200N

FL PT1000/1100/1300/1400/1500/1600/2000/2700/3200/3700/3900/5200/6000/7000/9000
FTR-03/14/15/26/70
PRS-1400/2300/2400/2600/3200/5200/0366/1466/2366/2466/2666/3266/5266/14G/26G/32G/52G/14M O/
26MO/32MO/52MO/1477/2377/3277/5277
UNE-1400/2400/2600/3200/5200/9400/14N/26N/32N/52N/14R/26R/32R/52R

UNS-14/24/26/32/52

UHG-1400/2400/3200/5200

UN-UBK

65-03/06/07/07B/09/14/16/18/21/23/26/29/30/31/32/34/38/42/42A/42B/50/51/60/92/93/600189
PSE-1400/2600/3200/5200/1422/2622/3222/5222

PPO-0300/1400/2600/3200/4000/5200/9300

JL-14/24/26/28/32/52
PUV-0300/0600/1400/1500/2600/2900/3200/3800/3900/4000/5200/5201/6000/7000/9300/1400L ED/2600L ED/
3200LED/5200L ED/4000LED

Y = at A

N
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PMD UV-14/26/32/52/40A/40B
NO.1 i 2
6 M6 1 22/ 6 B[R 52 1/19/59/402/71/52-94/2527/62#/30-90

o 10 W
Page 9 of 10
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B B
Photo(s) of the sample(s)

20

-

w

7B Statement:

LA & CHAE AL <L & Sl s W g% = oAk

Thisreport is considered invalid without approved signature, special seal and the seal on the perforation;
2R A AR S B BRE G L PR AR, R O S ESME S T, CT) RS
The Company Name shown on Report and Address, the sample(s) and sample informati on was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;
BRI 25 SRR SZ A s 455

The result(s) shown in this report refer(s) only to the sample(s) tested;

ANRZ CTI AR, AP 2 AR S

Without written approval of CTl, this report can’t be reproduced except in full;

S.Anf AR & P IS N B SO N AR R, B O

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.

*xk ﬂéi tml: é:lg ﬁi *xk

*** End of Report ***

Hotline;400-6788-333  www.cti-cert.com  E-mail:iinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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